Volume 2 June 1999

GULFA
POWER

A SOUTHERN COMPANY

y —— |
‘ :c, HoPPING GREEN SAMS & SMITH

. . PROFESSIONAL ASSOCIATION
Environmental Consulting & Technology, Inc. ATTORNEYS AND COUNSELORS




Gulf Power Company

Smith Unit 3 SCA Table of Contents
TABLE OF CONTENTS
Section RECE‘V E Page
o oail 1999
VOLUME 1 JUN U 193
' gAU OF
EXECUTIVE SUMMARY AEREGULATION  ES.1
1.0 NEED FOR POWER AND THE PROPOSED FACILITY 1-1
1.1 OVERVIEW 1-1
1.2 THE APPLICANT 1-1
1.2.1 GENERAL 1-1
1.2.2 GENERATION RESOURCES 1-1
1.2.3 TRANSMISSION FACILITIES 1-3
1.3 PROJECTED CAPACITY RESOURCE NEEDS 1-3
1.3.1 OVERVIEW OF THE PLANNING PROCESS 1-3
1.3.2 RESULTS OF RECENT RESOURCE PLANS 1-5
1.3.3 CAPACITY RESOURCE ADDITIONS 1-5
[...]
Smith Unit 3 SCA . The Plant and Directly Associated Facilities

makeup to the evaporative coolers for each CT. Assuming four cycles of concentration,
approximately 9 gpm from each enclosure will be blown down to a drain. The blowdown
rate is a function of the makeup water quality. The better the makeup water quality, the
higher the allowable cycles of concentration within the system. Filtered water will be

used for this service.

3.5.4.2 Gas Turbine Off- and On-Line Compressor Water Wash

GE makes provisions for on-line and off-line washes of the CTG. In both cases, deminer-
alized water will be required. In the on-line wash case, the wash water will evaporate in
the CTG exhaust stream. In the off-line case, the waste water will be collected and tested
to determine if the waste water is hazardous or not. The waste water will be collected and
trucked from the site for disposal in a manner appropriate to its waste classification. Off-
line wash flow rate will be about 80 gpm for approximately 20 minutes. Table 3.5.4-1

presents the CTG cleaning wash water quality requirements.

Table 3.5.4-1. GE CTG Cleaning Water Quality Requirements
(GEK-103623B applies to water or water and detergent solution)

Constituent Units Concentration

Off-Line Washing

Total solids (suspended and dissolved) ppm 100

Total alkali metals ppm 25

Other metals which may promote hot corrosion ppm 1.0

(i.e., lead, vanadium)

pH 6.5t07.6
On-Line Washing

Total solids (suspended and dissolved) ppm 5

Total alkali metals and other metals which may ppm 0.5

promote hot corrosion (i.e., lead, vanadium)

pH 6.5t07.5

Note: ppm = part per million.

Source: Gulf Power, 1999.

3 '4 1 Y:\GDP-99\GULF-SMITH\SCA\3.DOC--060299



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA : The Plant and Directly Associated Facilities

3.5.4.3 Gas Turbine Power Augmentation

Power augmentation will require 113,450 Ib/hr of steam for each gas turbine for up to
1,000 hr/yr. This will require approximately 227 gpm of _demineralized water per CTG or
454 gpm for both gas turbine units to meet the steam requirement. Water will be available
_ to support power augmentation for a normal schedule of 10 hours per day for 5 days a
week, with storage capacity to support a peak power augmentation event for 2 weeks at

12 hours per day for 5 days a week.

3.5.4.4 Steam Cycle Makeup

All steam cycle makeup will be achieved with demineralized water. Makeup require-
ments to the steam cycle will be a function of operation. Makeup will replace high pres-
sure and intermediate pressure drum blowdown and replace steam lost during power
augmentation. At 1 percent blowdown, 12 gpm will be required for each HRSG. and
227 gpm per CTG will be required for power augmentation. For two HRSG/CTG opera-
tion, 478 gpm of makeup will be required during power augmentation and 24 gpm for

non-power augmentation operation.

3.5.4.5 Other

Other water usage will include water for fire protection, equipment washdown, and
HRSG chemical cleaning. In general, the requirements for these uses will be for either
filtered or potable water. Usage for these applications will not occur everyday but will

occur infrequently.

3 '42 YAGDP-9AGULF-SMITH\SCA\3. DOC—060299



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA : The Plant and Directly Associated Facilities

‘3.6 CHEMICAL AND BIOCIDE WASTE
The following waste streams will be produced:
e Cooling tower blowdown.
e Gas turbine off-line compressor water wash drains.
¢ Gas turbine and equipment drains.
e Waste water sump.
e Transformer enclosure drains.
e Storm water runoff
e Chemical cleaning wastes.
e Greensand filter backwash.
e Multimedia filter backwash.
e Reverse osmosis concentrate.
e Reverse osmosis waste cleaning.

e Mixed bed regenerate.

3.6.1 COOLING TOWER BLOWDOWN

Generally, the tower cooling water will require a scale inhibitor and possibly a silt disper-
sant to maximize the tower opération. A biocide such as sodium hypochlorite will be
used to control microbiological fouling in the system. As part of the biocide program, the
blowdown valve will be closed during chlorination until chlorine residuals are at an ac-

ceptable level. At this time, no dechlorination system is planned.

3.6.2 GAS TURBINE OFF-LINE COMPRESSOR WATER WASH DRAINS

The off-line compressor water wash will produce waste water that will be collected and
tested to determine if the waste water is hazardous or not. The waste water will be col-
lected and trucked from the site for disposal in a manner appropriate to its waste classifi-
cation. Off-line wash flow rate will typically be about 80 gpm for approximately 20 min-

utes.

3 '43 YAGDP-90\GULF-SMITH\SCA\3. DOC—060299



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA : The Plant and Directly Associated Facilities

3.6.3 GAS TURBINE AND EQUIPMENT DRAINS

The drainage from various pieces of equipment or areas where there is the possibility of
oil spills or oil contamination will be drained to an oil-water separator before draining to
the site waste water sump. These areas include selective areas at the steam turbine, both

gas turbine generator acoustic enclosures, and both gas turbine enclosures.

3.6.4 WASTEWATER SUMP
The wastewater sump will collect the wastewater from the oil-water separator and pump

the combined waste to the cooling tower basin.

3.6.5 TRANSFORMER ENCLOSURE DRAINS

Transformers containing oil will be curbed to contain any oil leakage. The contents of the
enclosure will be checked periodically for oil contamination. If contaminated, the oil will
be removed and disposed in an appropriate manner. Uncontaminated water will be

drained and released to the site runoff water system.

3.6.6 STORM WATER RUNOFF
The site storm water runoff will be designed for sheet runoff for collection in two holding

ponds.

3.6.7 CHEMICAL CLEANING WASTES

Periodically (approximately once every 3 to 5 years) the HRSGs will require chemical
cleaning. Strong phosphate and acid solutions are used in the chemical cleaning process
and the resulting waste streams are unsuitable for typical disposal methods. Nonhazard-
ous chemical cleaning waste streams will be diverted to the existing onsite metals clean-

ing pond for disposal.

3.6.8 GREENSAND FILTER BACKWASH

Greensand filters are utilized to remove dissolved iron, maﬁganese, and hydrogen sulfide
from the makeup water prior to the demineralization equipment. The greensand contained
in the filters is designed to oxidize the iron, manganese, and hydrogen sulfide to their in-

soluble states and then capture the elements as a suspended solid. The greensand is re-

3 ‘44 Y \GDP-99\GULF-SMITH\SCA\3. DOC—060299



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA ‘ The Plant and Directly Associated Facilities

generated by backwashing and then feeding potassium permanganate to restore the oxidi-
zation potential of the media. The backwash/rinse water will contain suspended solids
comprised of mainly ferric hydroxide and small amounts of unreacted potassium per-

manganate.

3.6.9 MULTIMEDIA FILTER BACKWASH

When the multimedia filter differential pressure is exceeded, filter water will be pumped
through the filter in reverse flow to remove the collected suspended solids. The multime-
dia backwash will contain suspended solids trapped by the media that passed through the
pretreatment equipment. The frequency of backwashes is dependent on the solids load-
ing from the pretreatment equipment. There is no chemical addition to the multimedia

filter during backwash.

3.6.10 REVERSE OSMOSIS CONCENTRATE

A reverse osmosis system operates by forcing makeup water across a membrane to make
demineralized water. The reverse osmosis system operates at 75 percent recovery,
meaning that 75 percent of the inlet water is made into demineralized water and
25 percent goes to waste. The wastewater contains four times the inlet concentration of
dissolved solids and is routed to the cooling tower basin for use as part of the cooling
water makeup. The reverse osmosis system will produce concentrate only during opera-

tion.

3.6.11 REVERSE OSMOSIS WASTE CLEANING

The reverse osmosis cleaning waste contains dissolved solids and suspended solids
trapped on the membrane surface and in the membrane spacers. The reverse osmosis
system is cleaned if the permeate flow reduces by 10 to 15 percent or the differential
pressure increases by 15 to 25 percent. These contaminants are removed by conducting a
low pH followed by a high pH clean. Sulfuric acid will be used as the low pH cleaner and
sodium hydroxide will be used as the high pH cleaner. The sulfuric acid will remove

scale formations in the membranes. The sodium hydroxide targets organics.

3 '45 YAGDP-97\GULF-SMITH\SCA\3.DOC—060399



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA The Plant and Directly Associated Facilities

3.6.12 MIXED BED REGENERATE

Mixed bed polishers are regenerated by adding sulfuric acid to the cation resin and so-
dium hydroxide to the anion resin. The sulfuric acid gives up the hydrogen molecule to
replenish the cation with exchangeable hydrogen molecules. The waste from the cation
regeneration will contain cations, such as ca1c1um magnesium, and sodium, attached to a
sulfate molecule from the sulfuric acid. The anion is regenerated with sodium hydroxide,
with the hydroxide molecule'replenishing the anion resin. The sodium portion of the so-
dium hydroxide will combine with the anions from the resin to form the waste product. In
general, sulfates and sodium salts are waste products from the mixed bed ion exchangers.

The mixed bed regenerate will be routed to the cooling tower basin.

3 '46 ’ Y:\GDP-99\GULF-SMITH\SCA\3. DOC—060299



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA : The Plant and Directly Associated Facilities

3.7 SOLID AND HAZARDOUS WASTE
3.71 SOLID WASTES
Solid wastes produced by the facility include the following materials:
e Water treatment wastes.
e Used gaskets for piping flanges, pumps, etc.
e Spent air filters.
e Spent turbine parts removed during major maintenance activities.
e Other items typical of a power generating facility.

o Used oils and lubricants.

All solid waste will be hauled offsite for disposal in an approved landfill or, if appropri-
ate, recycled. Used oils and lubricants will be hauled offsite for either proper disposal or
recycling, if possible. An estimated 220 gallons of used oils and lubricants will be col-
lected per month. All other solids are estimated to comprise approximately 300 pounds

per month.

The suspended solids produced during the greensand filter and the multimedia filter
backwash will be discharged to the cooling tower. The backwash streams will produce

approximately 9 pounds per day of suspended solids.

3.7.2 HAZARDOUS WASTES

The existing Smith facility is categorized as a conditionally exempt small-quantity gen-
erator of hazardous wastes in accordance with Resource Conservation and Recovery Act
(RCRA) standards. It is not anticipated that Smith Unit 3 will change this status. Waste
streams are expected to be limited to painting and general maintenance operations. No

process waste streams should meet the criteria of hazardous wastes.

The following hazardous chemicals are expected to be utilized onsite:
e (Closed loop cooling water
o Nitrite or molybdate corrosion inhibitor—used to prevent corrosion in metal

pipes and valves

3 '47 YAGDP-9RAGULF-SMITH\SCA\3. DOC—060299



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA : The Plant and Directly Associated Facilities

o Ethylene glycol or propylene glycol antifreeze
e HRSG
o Ammonia—used for pH control and to prevent corrosion
o Trisodium phosphate—used to prevent caustic corrosion of boiler
e Cooling tower
o Sodium hypochlorite—biocide
o Polyacrylate or polyacralmide-dispersant—prevents solids from building up
in circulating water loop
e Water treatment plant
o Sulfuric acid—used to clean reverse osmosis system
o Sodium hydroxide—used as high pH cleaner in reverse osmosis
o Sodium bisulfite—removes oxidizing agents
o Sodium hypochlorite—chlorinates the water
o Scale inhibitor—removes precipitants; prevents fouling
o Potassium permanganate—regeneration of greensand filter
e General
o Miscellaneous detergents

o Lubricating oils and greases

All usage and handling of these hazardous chemicals will be done in a manner to fully
contain and properly control both the use of the chemical/mixture and the disposal of any
resulting effluent of waste stream. All wastes will be managed in accordance with FDEP
and EPA rules. Collection and disposal at offsite facilities will be performed by licensed

contractors and appropriately licensed treatment/disposal facilities.

In addition, all chemical handling, storage and usage will be in accordance with Depart-
ment of Transportation (DOT) and Occupational Safety and Health Administration
(OSHA) HazCom standards. Proper controls will be established to avoid hazardous

chemical accidental leaks or spills.

3 '4 8 Y \GDP-9N\GULF-SMITH\SCA\3. DOC—060299



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA : The Plant and Directly Associated Facilities

Adequate emergency response mechanisms will be maintained should an accidental spill

or release of hazardous chemicals or substances occur.

3 '49 ’ Y\GDP-9N\GULF-SMITH\SCA'3. DOC—060299



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA : The Plant and Directly Associated Facilities

3.8 ONSITE DRAINAGE SYSTEM

This section describes the drainage systems that will be used to control runoff and poten-
tial impacts of erosion on the project site and surrounding property. A copy of the storm

water management plan (SWMP) is included in Appendix 10.2.2.

3.8.1 DESIGN CONCEPTS

The site drainage facilities for the new Smith Unit 3 plant will be constructed and oper-
ated to control storm water runoff on the site during construction and operation of the
plant. The system is designed using FDEP and Bay County criteria for control of quality
and quantity of runoff. Offsite drainage will be diverted around the site to existing con-
veyance systems. The onsite drainage system will be independent systems consisting of
swales, channels, pipes, and culverts arranged and sized to intercept runoff from the vari-
ous pervious and impervious surfaces. The runoff will be conveyed to two wet detention

ponds. Discharge from both storm water ponds will be to adjacent wetland systems.

The onsite wet detention ponds are sized to control runoff rates from the 24-year, 24-hour
storm event. Interior drainage collection systems are sized for the 100-year, 24-hour

storm event.

3.8.2 SITE LAYOUT AND IMPERVIOUS AREAS

As shown on the site plan (Figure 3.2.0-1), approximately 10.33 acres of the site is im-
pervious surface, inclusive of the normal pool wet area of the ponds. The remaining
22.37 acres of the site will be pervious surfaces of grass or landscaping. Roads and park-
ing will make up 2.01 acres of impervious area, with the remainder attributed to build-

ings, equipment, and foundations.

3.8.3 SURFACE RECEIVING WATERS

Discharge from the wet detention ponds will be to adjacent wetlands following natural
drainage patterns. The pond in the southeastern portion of the site will discharge to ex-
isting wetlands that drain through an 18-inch culvert to a ditch along the south side of the

site. The northwestern pond will discharge to a channelized wetland system to the west.

3 - 5 O YAGDP-90\GULF-SMITH\SCA\3. DOC—060299



Gulf Power Company Chapter 3.0
Smith Unit 3 SCA : The Plant and Directly Associated Facilities

3.8.4 GROUND RECEIVING WATERS

Infiltration of storm water both on- and offsite will be minimal since ground water levels

are typically at or near ground elevations.

3.8.5 DIVERSION OF OFFSITE DRAINAGE

The proposed grades onsite will somewhat impede existing drainage patterns. To allow
flow to continue along current drainage patterns, a ditch will be constructed along the
northwest corner of the site, diverting flows around the site and back to the existing flow